Maxim Tillers M30B, RM30B, RM4H

M30B, RM30B, RM4H

Mouse over Zoom

Item Part No. Description Qty
1 -- Engine 1
2 359773 Belt Guard 1
359780 Belt Guard (RM25H only) 1
3 408883 1/4" x 1/2" self-tap screw 3
4 130731 Cross Brace (B&S Engine) 1
130682 Cross Brace (Honda and Robin) 1
5 359766 Bracket, Belt Guard 1
359776 Bracket, Belt Guard (Honda) 1
6 359766 Bracket, Idler Assembly 1
7 271686 Pulley, Crankshaft 1
271685 Pulley, Crankshaft (RM25H) 1
8 359778 Key, Pulley MTG 1
9 272241 Belt, V Drive 1
10 162029 Cable & Chain Assembly 1
11 162026 Throttle Control (B&S Engine) 1
12 359774 Support RH 1
13 359775 Support LH 1
14 130699 Handle LH 1
15 130698 Handle Assembly RH 1
16 359327 Spring 1
17 313786 Grip 4
18 130709 Wheel (M30B only) 2
130726 Wheel, Heavy Duty 2
19 359770 Wheel Yoke 1
20 336662 Pulley, 6" 1
21 130350 Transmission 1
22 359769 Drag Stake 1
23 460312 Hair Pin 5
24 359768 Clevis Pin 5
25 359265 Rear Support 1
26 130828 Tine Assembly, RH Outer 1
27 130830 Tine Assembly, RH Inner 1
28 443106 Hex Nut, 5/16" NC5 7
29 400194 Screw, 5/16" x 1/2" NC5 4
30 359764 Bracket, Lower Belt Guard 1
31 359765 Bracket, Upper Belt Guard 1
32 162091 Tine Shield RH (RM30B) 1
33 162092 Tine Shield LH (RM30B) 1
34 463017 #K9N Woodruff Key 3/16" x 3/4" 1
35 130829 Tine Assembly LH Inner 1
36 130827 Tine Assembly LH Outer 1
37 359854 Lift Handle 1
38 130822 Tube Wldt-Outside 2
39 130823 Tube Wdlt-Inside 2
40 444721 Nut .375-16 Lock 16
41 400260 Bolt .375-16 x 1.00 16

 

Mouse over Zoom

Item Part No. Description Qty
23 460312 Hairpin 5
24 359768 Clevis Pin 5
26 130828 Tine Assembly, RH Outer 1
27 130830 Tine Assembly, RH Inner 1
35 130829 Tine Assembly, LH Outer 1
36 130827 Tine Assembly, LH Inner 1
38 130822 Tube Wldt-Outside 2
39 130823 Tube Wdlt-Inside 2
40 444721 Nut .375-16 Lock 16
41 400260 Bolt .375-16 x 1.00 16
130580 Complete set tines-slasher
130832 Complete set tines-bolo

 

Mouse over Zoom

Item Part No. Description Qty
130350 Complete Transmission
1 359790 RH Case Side 1
2 359789 LH Case Side 1
3 359312 Oil Fill Plug 1
4 359310 Expansion Plug 1
5 359795 Bushing Input 2
6 400104 Cap Screw, 1/4" x 1/2" NC51 17
7 445768 1/4" Hex Nut, Whizlock 17
8 359294 Oil Seal Input 1
9 455049 Shim Washer 1" x .625 x .0625 AR
9-A 455062 Shim Washer 1" x 41/64 x .0312 AR
10 140108 Bushing Powder-5/8" 1
11 463017 Key-Woodruff 1
12 359781 Input Shaft Assembly 1
13 359786-A Cluster Sprocket (Includes Bearings #14) 1
14 359787 Bearing Idler 2
15 359783 Chain Lower #35 x 50L (Mini) 1
16 359784 Chain Lower #40 x 40L (Mini) 1
17 359788 Spacer, Bearing Race (Bushing) 1
18 359800 Gasket, Chain Case 1
19 359782 Output Shaft Assembly 1
20 359799 Spacer, Output Shaft 1
21 359320 Washer, 2" x 1-1/16" x .085 1
22 359796 Bearing, Output (Mini) 1
23 359829 Oil Seal Output (Mini) 2
24 359828 Dust Cover 2
25 408883 Screw 1/4" x 1/2" Hex Washer 1
26 359336 Washer, Rubber Seal 1
27 455065 Shim Washer 1/2" x 1.03" x .0312 AR


Order online or by phone 410-692-5170